
Washington State
Water Pollution Control Revolving Fund

___________

Final Intended Use Plan
FY 2002

September 17, 2001
Publication No. 01-10-051



For additional copies of this document, contact:

Department of Ecology
Publications Distribution Center

P.O. Box 47600
Olympia, WA  98504-7600

The Department of Ecology is an equal opportunity agency and does not discriminate on the
basis of race, creed, color, disability, age, religion, national origin, sex, marital status, disabled
veteran's status, Vietnam Era veteran's status, or sexual orientation.

If you have special accommodation needs or require this document in an alternative format,
please call  Donna Lynch at (360) 407-7529.  The TDD number is (306) 407-6006.  E-mail can
[...]
water quality and quantity problems in the vicinity of the town of Napavine.  Nonpoint Source
Plan:  Urban Activities 4:  Develop a Stormwater Management Strategy which includes updating
the stormwater manual and helping local governments implement the manual to address
stormwater impacts on habitat and water quality of new development.

FP02068 - Davenport City of:  Wastewater Facility Rehabilitation Project.  Raw sewage
pumping improvements include approximately 4100 feet of force main and larger pumps which
increase capacity from 875 gpm to 930 gpm.  Creek discharge is recommended under stringent
conditions and depends on creek flow, quality of lagoon final effluent after UV disinfection.  The
City would develop and implement a water quality program.

FP02074 - Toledo City of:  Sewer System Improvements.  To reduce infiltration/inflow into the
City's sewer system, the proposed project involves the repair or replacement of approximately
5,500 linear feet of 6-inch to 12-inch diameter concrete gravity sewer main and side sewer on
public property with PVC pipe.  The project area lies primarily between First, Fifth, Alder, and
Cowlitz Streets.

FP02075 - Pe Ell Town of:  Wastewater Treatment Plant Construction.  The town of Pe Ell's
wastewater upgrade project consists of the construction of a new oxidation ditch with two
secondary clarifiers; headworks including two gravity grit channels, Parshall flume, influent
screening, and biological selectors; UV disinfection; effluent pump station; operations building;
sludge drying beds; and conversion of the existing oxidation ditch to an aerobic digester.



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002

Project Summaries

Attachment 2 – Page 8 of 10

FP02076 - Okanogan City of:  Okanogan Wastewater Facility Plan.  Preparation of a
wastewater facility plan, including a wastewater treatment plant evaluation, collection system
evaluation, infiltration and inflow study, and outfall study.  The project will provide long-term
planning for the City's wastewater utility, help protect Okanogan River water quality and
endangered salmonids, and ensure compliance with the City's NPDES permit.

FP02077 - Okanogan City of:  Wastewater Treatment Improvements Design and Construction.
Design and construct improvements to the city of Okanogan wastewater treatment facility,
including a new influent lift station, additional RBC units, and UV disinfection.  Project will
improve plant reliability, and allow more stringent effluent limits to be met for residual chlorine
to protect water quality in the Okanogan River.

FP02082 - Spokane City of:  Refinance Existing Sewer Bond Debt.  This project is to refinance
existing sewer bond debt.  The projects for which the refinancing applies were the CSO
Reduction and the Septic Tank Elimination Programs, which were accomplished in the 1980s.

FP02083 - Spokane City of:  Cochran Basin I/I Facility Plan.  Cochran Basin was separated
during the CSO projects of the 1980s.  During development of the current wastewater facilities
plan, grossly excessive I/I was detected in the Cochran Basin.  This project will identify the
sources, and has the potential of reducing peak interceptor flows by 13 MGD or more.

FP02084 - Spokane City of:  Cowley Creek Diversion.  Cochran Basin was separated during the
CSO projects of the 1980s.  During development of the current wastewater facilities plan, grossly
excessive I/I was detected in the Cochran Basin.  This project will identify the sources and has
the potential of reducing peak interceptor flows by 13 MGD or more.

FP02085 - PUD No. 1 of Skagit County:  Similk Beach Sewer Improvement Project.  County
and state health departments have documented failing household septic systems that have
downgraded the commercial shellfish areas along Similk Beach on Fidalgo Island in western
Skagit County.  The District is working with Skagit County and the Similk Beach community on
a new public sewer system to serve about 70 residences, eliminate the emergent public health
problem, and allow the upgrade of the shellfish beds to prior production status.

FP02088 - Franklin Conservation District:  Irrigated Agriculture Loan Program.  Reduce
agriculture impacts to surface and ground water by providing low-interest loans to growers to
convert inefficient rill and hand- or wheel-line irrigation systems to center pivot or drip systems
that prevent surface runoff and reduce ground water leaching.  Nonpoint Source Plan:
Agricultural Activities 7:  Study feasibility of converting open gravity canals and other current
delivery systems to more efficient systems, including pressurized pipe.  Nonpoint Source Plan:
Agricultural Activities 13:  Use SRF low-interest loans to help agricultural commodity groups
with development and installation of BMPs that reduce pollution and water use.

FP02089 - Island County Health Department:  On-Site Repair Financial Assistance Program.
The program will continue a local loan fund to provide financial assistance to private citizens to



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002

Project Summaries

Attachment 2 – Page 9 of 10

repair or replace failing on-site sewage systems.  A priority system will be used to identify and
fund failing on-site sewage systems with the most critical water quality, public health, and
citizen need for low interest funding.  A portion of the general fund will be reserved to assure
loan repayment.  A financial institution will provide loan approvals and contract collection
services.  Loans will be secured by a Promissory Note and Deed of Trust.  Assurances will be
obtained for systems installed with local loan funds to be properly designed by a Washington
State licensed on-site sewage system designer, installed by an Island County licensed on-site
sewage system installer and properly operated and maintained per Island County Code
8.07C.250.  Nonpoint Source Plan:  Urban 11: Identify needs to enhance the onsite O/M program
at both state and local levels and recommend funding to implement.

FP02095 - North Bend City of:  North Bend Sewer Infiltration and Inflow Improvements
(Phase 2).  The city of North Bend conducted an infiltration and inflow (I/I) study that identified
unsound sewer lines contributing excessive I/I to the collection system.  The I/I study
recommended that improvements to the collection system be conducted in two phases.  The
Phase 1 improvements were constructed during the summer of 1998 and replaced approximately
6000 lineal feet of sewer mainlines and associated side sewers from the main to the property
lines.  The phase 2 project represents a continuation of the overall project to further reduce I/I.
Approximately 2700 lineal feet of sewer main and 1100 feet of side sewer will be replaced.

FP02097 - Moses Lake City of:  Larson Sewage Treatment Plant Upgrade.  The project will
upgrade the existing wastewater treatment facility.  The modifications are reconfiguring the
existing south lagoon into a Biolac Treatment Facility, provide mechanical screening of the
influent, and UV disinfection of the effluent.  The treatment process will include denitrification
to reduce nitrate concentration in the ground water.

FP02098 - Uniontown Town of:  Wastewater Facilities Plan Amendment.  The town of
Uniontown's wastewater facilities plan was completed in 1977 and is outdated.  The Town needs
to complete an Addendum to the 1977 plan in order to define their needs, review options for
improvements, and set goals for future planning.

FP02101 - Toppenish City of:  Wastewater System Improvements (Refinance).  Refinance
USDA-RD loan for design and construction of improvements to wastewater treatment facilities
and rehabilitation of a portion of the existing collection system to provide facilities with adequate
capacity to treat current and future loadings, and to protect ground water and domestic water
sources from contamination due to exfiltration.

FP02102 - Mason County:  North Bay - Case Inlet Water Reclamation Facility.  The complete
project consists of construction of a water reclamation facility on property purchased by Mason
County one mile west of the town of Allyn; pumping and transmission main facilities; and a
sewer collection system serving Allyn, Victor, and Lakeland Village.  The components of the
reclamation facility includes a headworks, a sequencing batch reactor with a design flow of
0.304 MGD, effluent filters, UV disinfection, storage ponds, and a sprayfield.  The facility is
designed to produce Class A reclaimed water.



Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002

Project Summaries

Attachment 2 – Page 10 of 10

FP02103 - Port Townsend City of:  Wastewater Conveyance System Improvements Project.
Project implements the recommendations of the City's wastewater facilities plan for elimination
of overflows.  Proposed improvements include removal of inflow sources, replacement of
sections of the City's existing major trunk sewer, and replacement of the City's primary lift
station (Gaines Street Pump Station).

FP02104 - Port Ludlow Drainage District:  Stormwater Comprehensive Management Plan.
Develop a stormwater comprehensive management plan to address water quality and quantity
problem of the newly formed Drainage District.

FP02106 - PUD No. 1 of Stevens County:  Clayton Sewer System Loan Refinancing.
Construct a complete public sewer system for the existing unincorporated community of
Clayton.  The system consists of a septic tank/effluent pump (STEP) collection system, and
recirculating sand (gravel) filter treatment system with a pressure drainfield for final disposal.
There was no existing public sewer system.  The new system replaced existing on-site sewers.

FP02113 - Fairfield Town of:  Wastewater Treatment Facility Improvements.  The current
treatment facility consists of two facultative lagoons, and has been labeled "non-compliant" by
Ecology.  This is a facility construction project, which includes: purchase of 15 acres of land;
new aerated lagoon; constructed wetlands; flow equalization; influent screening; effluent
disinfection; two lift stations; and site piping, fencing, roads, and landscaping.

FP02114 - Ferndale City of:  Comprehensive Stormwater Plan.  Prepare a comprehensive
stormwater plan for the city of Ferndale.

FP02117 - Sequim City of:  Valley Surface Water Management Plan.  The consultant will
prepare a surface water management plan for the Bell Creek watershed, including irrigation
systems and related connections.  This plan will provide ideas for regional stormwater
management and water quality and aquatic habitat protection through correction of existing
stormwater problems and prevention of the degradation of water quality.  Nonpoint Source Plan:
Urban 5:  Research stormwater technology design, cost benefit and know-how to effectively
address stormwater problems



Attachment 3

Proposed Schedule of Payments
From EPA to the State of Washington



Attachment 3 – Page 1 of 1

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002 Final Intended Use Plan

Proposed Schedule of Payments from EPA to the State of Washington

Federal Quarter Requested FFY 2000 Title VI Grant Payments
10/1/01 $0
1/1/02 $7,710,747
4/1/02 $7,710,747
7/1/02 $7,710,747

TOTAL $23,132,241



Attachment 4

Estimated Schedule of Binding Commitments



Attachment 4 – Page 1 of 4

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application
Number

Applicant Name/Project Title Date Funds
Proposed

FP02106 PUD No. 1 of Stevens County
Clayton Sewer System Loan Refinancing

1/1/02 $814,874

FP02082 Spokane City of
Refinance Existing Sewer Bond Debt

1/1/02 $3,600,285

FP02101 Toppenish City of
Wastewater System Improvements (Refinance)

1/1/02 $3,286,788

FP02006 King County - Dept. of Natural Resources
Denny Way/Lake Union CSO Project - Final Design
& Program Consultant – Refinance

1/1/02 $17,117,000

FP02002 Garfield Town of
RD to SRF Loan Transfer

1/1/02 $904,580

FP01153-02 Bremerton City of
Anderson Cove CSO Reduction Facilities

1/1/02 $640,427

FP01079-02 Spokane County
Refinancing of OSS Elimination Projects

1/1/02 $14,281,725

FP02102 Mason County
North Bay - Case Inlet Water Reclamation Facility

3/1/02 $1,111,461

FP02075 Pe Ell Town of
Wastewater Treatment Plant Construction

3/1/02 $1,018,080

FP02039 Klickitat County
Dallesport Wastewater Facilities Project

3/1/02 $1,149,000

FP02035 Bremerton City of
Trenton Avenue Pump Station Improvements

3/1/02 $1,000,000

FP02031 Bremerton City of
Cherry/Trenton CSO Reduction Improvements

3/1/02 $1,000,000

FP02032 Bremerton City of
Anderson Cove - Basin 12

3/1/02 $650,000



Attachment 4 – Page 2 of 4

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application
Number

Applicant Name/Project Title Date Funds
Proposed

FP02034 Bremerton City of
Tracyton Beach CSO Reduction Improvements

3/1/02 $693,000

FP02085 PUD No. 1 of Skagit County
Similk Beach Sewer Improvement Project

6/1/02 $50,000

FP02076 Okanogan City of
Okanogan Wastewater Facility Plan

6/1/02 $110,000

FP02036 Shelton City of
Shelton WWTP Digester Expansion Project

6/1/02 $960,190

FP02098 Uniontown Town of
Wastewater Facilities Plan Amendment

6/1/02 $50,000

FP02016 Granger Town of
Wastewater Treatment Facility Improvements

6/1/02 $549,000

FP02014 South Bend City of
Inflow and Infiltration Abatement Project

6/1/02 $1,000,000

FP02089 Island County Health Department
On-Site Repair Financial Assistance Program

6/1/02 $300,000

FP02077 Okanogan City of
Wastewater Treatment Improvements Design and
Construction

6/1/02 $82,000

FP02015 Thurston County Environmental Health Division
On-Site Financial Assistance Program

6/1/02 $150,000

FP02088 Franklin Conservation District
Irrigated Agriculture Loan Program

6/1/02 $750,000

FP02001 Monroe City of
Wastewater Treatment Plant - Phase 2

6/1/02 $7,425,125

FP02074 Toledo City of
Sewer System Improvements

9/1/02 $753,600



Attachment 4 – Page 3 of 4

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application
Number

Applicant Name/Project Title Date Funds
Proposed

FP02030 Yakima County
Removal of Wrecking Yards from Flood Plains

9/1/02 $154,400

FP02095 North Bend City of
North Bend Sewer Infiltration and Inflow
Improvements (Phase 2)

9/1/02 $894,500

FP02113 Fairfield Town of
Wastewater Treatment Facility Improvements

9/1/02 $818,789

FP02068 Davenport City of
Wastewater Facility Rehabilitation Project

9/1/02 $1,000,000

FP02103 Port Townsend City of
Wastewater Conveyance System Improvements
Project

9/1/02 $1,000,000

FP02108 Island County Public Works Department
Water Quality Outfall Monitoring

9/1/02 $286,000

FP02097 Moses Lake City of
Larson Sewage Treatment Plant Upgrade

9/1/02 $215,000

FP02033 Bremerton City of
Low Interest Loan Program

9/1/02 $250,000

FP02021 Klickitat County PUD
Wishram Wastewater Treatment Plant
Improvements

9/1/02 $138,000

FP02027 Almira Town of
Almira WWTF Hydrogeologic Characterization
Study

9/1/02 $13,500

FP02046 East Columbia Basin Irrigation District
ECBID Rill to Sprinkler Conversion Program

9/1/02 $10,000,000

FP02017 Conconully Town of
Wastewater Facility Plan

9/1/02 $56,600



Attachment 4 – Page 4 of 4

Washington State Water Pollution Control Revolving Fund
State Fiscal Year 2002 Final Intended Use Plan
Estimated Schedule of Binding Commitments

Application
Number

Applicant Name/Project Title Date Funds
Proposed

FP02059 Brewster City of
Wastewater Treatment Plant Upgrade

9/1/02 $360,237

FP02084 Spokane City of
Cowley Creek Diversion

9/1/02 $460,000

FP02012 Spokane County Conservation District
Direct Seeding Assistance Program